@éy of
Marco Island



A Special
Thank you

The City of Marco Island wishes to express appreciation to Mr. Parisi
for permission to use their artwork on the back cover

More of Joseph Parisi’s gallery can be found at
www.framefocusshoot.com



http://www.framefocusshoot.com/

City of Marco Island

Annual Budget
2021-2022

Prepared By:
Office of the City Manager and the Finance Department

Principal Officials
Jared Grifoni, Chair
Greg Folley, Vice-Chair
Clair Babrowski, Councilor
Rich Blonna, Councilor
Erik Brechnitz, Councilor
Becky Irwin, Councilor
Joe Rola, Councilor

Michael A. McNees - City Manager
Alan Gabriel, City Attorney

Laura Litzan, City Clerk
Guillermo Polanco, CPA. MBA, Finance Director
[...]
Ad Valorem Taxes - Veterans Community Park

y of Marco Island

1,004,865

Transfer In from General Fund
Transfer In from Water & Sewer Fund 62,501
Use of Reserves -
Total General Debt Revenue 1,067,366
Utility Rate Base 10,370,579
S.A.D. Reserves 4,357,177
Total Water & Sewer Debt Revenue 14,727,756
[TOTAL DEBT REVENUES 15,795,122 |
DEBT FUNDS EXPENDITURES
General Debt
2015 SunTrust Bank Note - Smokehouse Bay Bridge 482,775
2021 Bond - Veterans Park 77,257
2021 Bond - Station 50 200,792
2018 Lease - Public Works Vac Truck 70,557
2019 Lease - FD Ladder Truck 101,587
2019 Lease - FD Engine 66,798
2021 Lease - PW Street Sweeper 67,600
Sub - Total 1,067,366
Water & Sewer Debt
2006 Series, Utility Revenue Note 464,755
2011 SRF Drinking Water 345,237
2011 Utility Revenue (Partial Refunding) Loan 3,649,925
2013 Series Rev Bonds 874,300
2016 Series, Utility System Refunding Revenue Bonds 2,929,919
2020 Series Refunding - portion of 2013 Rev Bonds 2,106,443
Various S.A.D. Debt 4,357,177
Sub - Total 14,727,756
[TOTAL DEBT EXPENDITURES 15,795,122 |

Pg 155



City of Marco Island

GENERAL DEBT SERVICE FUND

SUMMARY
Debt Service Fund Revenues:
Transfer from General Fund 1,004,865
Transfer from Water & Sewer Fund 62,501
Use of Unassigned Fund Balance -
|TOTAL REVENUES $ 1,067,366 |
Debt Service Expenditures:
[FUND 201 |
2015 SunTrust Bank Note - Smokhouse Bay Bridge
Principal 390,000
Interest 90,775
Expenses 2,000 482,775
2021 Series Veterans Park Bond
Principal -
Interest 77,257 77,257
2021 Series Station 50 Bond
Principal -
Interest 200,792 200,792
|FUND 202 [
2018 PNC Lease - Public Works Vacuum Truck
Principal 67,993
Interest 2,564 70,557
2019 PNC Lease - FD Ladder Truck
Principal 69,875
Interest 31,712 101,587
2019 PNC Lease - FD Engine Truck
Principal 47,815
Interest 18,983 66,798
2021 PNC Lease - Street Sweeper
Principal 64,100
Interest 3,500 67,600
|TOTAL DEBT EXPENDITURES $ 1,067,366 |

Pg 156



Ll Marco Isand
FY 2022 Tentative Budget

P— Description 2018 2019 200 YD Revised Piapsal .
Budget Budget Lvl 3
2010000-311000 AD VALOREM TAXES (792,447) (795,114) (805,569) 0 0 0 0.0%
2010000-311200 DELINQUENT AD VALOREM TAXES (228) (663) (173) (184) 0 0 0.0%
2010000-361100 INTEREST (5,391) (21,863) (4,149) (67) 0 0 0.0%
2010000-381000 INTERFUND TRANSFERS IN 0 0 (291,358) 0 0 0 0.0%
2010000-381010 TRANSFERS IN - GENERAL FUND (415,956) (422,748) (423,540) (18,163) (19,814) (698,323) 345/4.4
0

2010000-381030 TRANSFERS IN - WTR & SWR FD (62,148) (62,856) (62,988) (57,229) (62,432) (62,501) 0.1%
2010000-381900 USE OF UNASSIGNED FUND BAL 0 0 0 0 (400,000) 0 -100.0%
2015170-710000 PRINCIPAL 1,120,000 1,140,000 1,160,000 380,000 380,000 390,000 2.6%
2015170-720000 INTEREST 156,319 137,978 115,020 100,245 100,246 368,824 267.9%
2015170-730000 OTHER DEBT COST 81 77 73 0 2,000 2,000 0.0%
Department Total 230 (25,190) (312,683) 404,602 0 0 0.0%

Pg 157



Ll Marco Isand
FY 2022 Tentative Budget

2018 2019 2020 YTD U 2022 )

Revised Proposed
Actuals Actuals Actuals Actuals Budget Budget Lvl 3 Chng

Accounts Description

202 CAPITAL LEASE

2020000-361100 INTEREST (612) (2,428) 0 0 0 0 0.0%
2020000-381000 INTERFUND TRANSFER IN (344,256) (383,613) (269,544) (247,082) (269,544) 0 -100.0%
2020000-381010 TRANSFERS IN - GENERAL FUND 0 0 0 0 0 (306,542) 0.0%
2025170-710000 PRINCIPAL 329,753 304,753 202,260 209,222 209,223 249,782 19.4%
2025170-720000 INTEREST 15,192 78,857 67,281 60,319 60,321 56,760 -5.9%
Department Total 7 (2,431) 3) 22,459 0 0 0.0%

Pg 158



Ll Marco Isand
FY 2022 Tentative Budget

Accounts Description Azcottils Azt?tt?als Azc?LZngs AZ;[JIDalIs Rez\?iiéd Prc?ggied Cr:/;)\g
Budget Budget Lvl 3

BONDS

2030000-361100 INTEREST (6,523) (25,986) (15,831) 0 0 0 0.0%
2030000-381000 INTERFUND TRANSFER IN (413,304) (408,132) 0 0 0 0 0.0%
2035170-710000 PRINCIPAL 395,000 395,000 805,000 0 0 0 0.0%
2035170-720000 INTEREST 18,307 13,133 6,496 0 0 0 0.0%
2035810-525845 TRANSFERS OUT 0 0 291,358 0 0 0 0.0%
Department Total (6,519) (25,985) 1,087,023 0 0 0 0.0%

Grand Total (6,213) (53,606) 774,337 427,061

Pg 159



M

Water/Sewer Fund
Debt Service Summary

Revenues for Debt Service:

| & City of Marco Island

Utility Rate Base $ 10,370,579
[TOTAL REVENUES $ 10,370,579 |
Debt Service Expenditures:
| DEBT SECURED BY SENIOR UTILITY RATE BASE:
2006 Series, Utility Revenue Note

Principal 414,805

Interest 49,950 464,755
2011 Utility Revenue (Partial Refunding) Loan

Principal 3,589,524

Interest 60,401 3,649,925
2016 Series, Utility System Refunding Revenue Bonds

Principal 1,330,000

Interest 1,599,919 2,929,919
2020 Series Refunding - portion of 2013 Rev Bonds

Principal 1,005,000

Interest 1,096,893

Other Debt Cost 4,550 2,106,443
2013 Series Rev Bonds

Principal 440,000

Interest 434,300 874,300
| DEBT SECURED BY JUNIOR PLEDGE ON RATE BASE:
2011 SRF DRINKING WATER

Principal 268,680

Interest 76,557 345,237
TOTAL DEBT SERVICE EXPENDITURES $ 10,370,579

Pg 160



City of Marco Island

MARCO ISLAND UTILITIES DISCUSSION

In November 2003, the City achieved a long-term objective with the acquisition of the local water and
wastewater operations from a private provider. Prior to that date, the City’s utility fund was used to
account for the wastewater distribution system serving approximately 1,200 accounts with central
sewer on the island. Wastewater treatment was handled by Florida Water Services under contract. The
City issued $101 million in utility revenue bonds to purchase utility operations on Marco Island and at an
adjacent area of unincorporated Collier County known as Marco Shores. Currently approximately 10,000
utility accounts are served. The cost of the utility acquisition was approximately $85 million with
additional funds raised to begin the upgrading of a neglected utility infrastructure. In March 2010 the
City issued $58 million in utility revenue bonds to fund and refund capital improvements on the City’s
utility investment. Additional funds for capital investment are provided through monthly revenue
deposits to a capital reserve account and a renewal, replacement, and improvement account as required
by bond covenants. The following are descriptions of each cost center that makes up the Water and
Sewer Utility Enterprise.

NORTH WATER TREATMENT PLANT (5331)

e The North Water Treatment Plant (NWTP) is managed and maintained by 9 team members and
has a permitted capacity of 6.67 million gallons per day (MGD). The source water for the NWTP
is raw surface water, which uses the lime softening treatment process to remove organics and
reduce the water's hardness. This process causes the bicarbonate in the water to precipitate
and settle out, thus reducing the level of hardness leaving the NWTP. For disinfection purposes,
the water is then treated with sodium hydpochlorite and ammonia to form chloramines, which
is then filtered with a low-pressure, hollow-fiber membrane system. Although the NWTP treats
approximately 75% of the City’s potable water, only 33% enters the distribution system at the
NWTP. Typically, 3-MGD of the finished lime-softened water is pumped to the South Water
Treatment Plant (SWTP), where it is blended with the SWTP’s finished water and sent out into
the water distribution system from the SWTP.

SOUTH WATER TREATMENT PLANT (5332)

e The South Water Treatment Plant (SWTP) is managed and maintained by 7 team members and
has a permitted treatment capacity of 6.0-MGD. The source water for the SWTP is raw brackish
water that is withdrawn from 18 brackish water wells located on the Island. To produce 6.0 mgd
of potable water, the plant needs between 8-MGD of raw water. Brackish water is rough
filtered to remove sand and treated with a scale inhibitor and sulfuric acid to reduce the pH.
The raw water then goes through six (6) polishing filters to remove very fine materials and is
then pumped to a high pressure pump and sent to one (or all) of the six (6) dual stage reverse
osmosis membrane trains. The reject water is pumped to the City's treatment facilities located

Pg 161



on Elkcam Circle for injection into the City's deep injection wells (3,200 ft). The permeate from
the membranes is treated with sodium hypochlorite and ammonia to form chloramines and
then contacted with air in one of two (2) degasifiers to remove hydrogen sulfide. The water is
then sent to the storage tanks and the off-gas from the degasifiers goes to a scrubber to remove
the hydrogen sulfide from the air before it is vented into the atmosphere.

MARCO ISLAND SEWER PLANT (5351)

The Reclaim Water Production Facility (RWPF) is managed and maintained by 8 team members
and has a permitted treatment capacity of 4.92-MGD. The RWPF is a Modified Ludzack-Ettinger
(MLE) Process. The MLE process is a Biological Nutrient Removal (BNR) configuration, which has
an anoxic stage followed by an aerobic stage. The plant has three parallel in-channel rotary
drum screens to remove solids and three compactors before the solids are moved to a
dumpsters for disposal. The influent is then sent to equalization (EQ) storage tanks (4 - 500,000
gal tanks). EQ storage tanks provide peak flow storage and flow equalization, which reduces
plant capacity requirements. Raw, screened sewage is pumped out of the EQ storage tanks
which feed two (2) biological treatment tanks. The water from the biological treatment is sent to
5-Zenon membrane trains for filtration and then to 2-chlorine contact chambers. Reuse water
that does not meet specifications, is rejected or any excess reuse water is sent to 2-deep
injection wells. The reuse water is stored in 2-500,000 gallon storage tanks prior to entering the
reuse distribution system. The sludge from the wastewater treatment process is thickened to
20% solids and sent to landfill.

COLLECTIONS AND DISTRIBUTIONS (5361)

The C&D team has 20 team members and is responsible for everything in the ground: potable
water mains, raw water mains, sewer mains and reuse water mains. Along with the
responsibility of maintaining and repairing that infrastructure, this is the team that flushes the
drinking water system to maintain disinfection residuals, exercises the City’s 1600 valves and
replaces consumer meters, as required. Other responsibilities include: maintenance of 270
miles of potable water mains, 40 miles of raw water mains, 290 miles of sewer mains, 40 miles
of reuse mains, 1900 system valves, 10 back flows devices, and 2,127manholes.

OPERATION MAINTENANCE (5362)

Operations Maintenance has 13 team members and is responsible for oversees the
maintenance of the equipment for 5 treatment facilities, 105 lift stations, 15 groundwater wells,
7 ASR Wells and the W&S Department’s SCADA/communication systems. Operation
Maintenance responsibilities include: 1 source water facility, 2 drinking water plants, 105
sanitary sewer pumping stations, 18 groundwater wells and 7 aquifer storage and recovery
wells.

Pg 162



ADMINISTRATION (5363)

Water and Sewer Administration is made up by 6 team members and performs both short-term
and long-term planning for the City’s drinking water and sanitary sewer needs. The
Administration team provides the support staff for the other 6 water and sewer cost centers
manages the Department’s $35M 5-yr Capital Improvement Program.

FINANCIAL SERVICES (5364)

Customer Service takes in all payments for the Waste Water Utility and Miscellaneous Receipts
for the General Government. This department has 7.5 team members that of which 1.5 FTEs are
within the finance department. This department manages the utility billing system and is
responsible for all utility meter reads and billings.

Pg 163



Water and Sewer

Organization Chart

City Manager

General Manager

Water & Sewer Finance Director

(1 FTE)
]
' |
| | ] l 1
]
Manager of Engineering Manager of Utility Administrative Assistant Manager of Collection & :
& Operations Maintenance (1 FTE) Distribution 1
(1 FTE) (1 FTE) (1 FTE) !
]
] 0
[ | [ | !
i ]
lg::;:::;?tca;:::o% Maintenance Administrative Utility Systems Water & Sewer ) pommmmmmmes )
Tech Supervisor Assistant Supervisor Field Rep. : ! Budget i
AFTE (1 FTE) (1 FTE) (1 FTE) (1 FTE) ¢ Manager |
( ) : (SFTE) !
1
[ | | —— :
Chief Plant Operator Chief Plant i - : i Accounting i
SWTPp Operator Project Engineer Electrician, Water & Ut"lt\{ Systems i1 Specialist |
1 FTE Wastewater (2 FTE) — Sewer — Technician Lead : ! (1FTE) !
(1FTE) (1 FTE) (1FTE) (2 FTE) b
Customer
Document/ Service Manager
|| Lead Operator || Lead Operator || Lead Operator Record Maintenance Utility Systems
(1 FTE) (1 FTE) (1 FTE) Specialist —  Mechanic —  Technician
(1 FTE) (6 FTE) (15 FTE) Meter Reader Customer
Supervisor Service Rep
Operator | | Operator | | Operator Maintenance
(7 FTE) (5 FTE) (6 FTE) — Worker Meter Reader
(1 FTE)

*Budget Manager
.5 funded by
Finance Department

Pg 164



Performance Measures

City Council Goals
A. Financially Sound

Pristine Natural Environment and Quality Water
. Control Growth and Development/Redevelopment

. Great Place to Live

mo oW

Excellent Municipal Services

Council
# Objectives/KPIs Goal
1 Number of utility water customers CE
2 \Number of utility sewer customers C E
3 Number of average daily treatment in water (millions) B,D,E
4 |Number of average daily treatment in sewer (millions) B,D,E

FY 2020
Actual
10,255
9,803

8.21
2.31

FY 2021
Target
10 699

9902
8.65
2.34

FY 2022
Target
10,931
9,952
8.43
2.325

Pg 165



Water/Sewer Fund Summary

SEWER
ASSESSMENT
CAPITAL & DEBT - DISTRICT & DEBT TOTAL WATER &
REVENUES: OPERATIONS IMPACT-(Note1) (Note 2) (Note 3) SEWER FUND
Marco Island:
Marco Island Water 19,000,000 - - - 19,000,000
Marco Island Sewer 9,500,000 - - - 9,500,000

Billing & Collections Fees -

Marco Shores:

Marco Shores Water - - - - -
Marco Shores Sewer 800,000 - - - 800,000
Billing & Collections Fees -

Other Revenues:

Re-Use Water Sales 801,000 - - - 801,000
Other Revenues 2,486,581 - - - 2,486,581
Interest 140,000 - - - 140,000

OPERATING REVENUES 32,727,581 - - - 32,727,581
UTILITY SURCHARGES

2% Utility Surcharge - STRP Reduction - - - -
Utility Surcharge Revenue - - - - -

OTHER REVENUES
Sewer Capital Assessments - - - - -
Water Impact Fees - - - - -
Sewer Impact Fees - - - - -
Other Revenues - - - - -

Use of Reserves - - - 4,447,987 4,447,987
Transfers - 6,973,600 10,370,579 - 17,344,179
CAPITAL AND OTHER REVENUES - 6,973,600 10,370,579 4,447,987 21,792,166
REVENUES: 6,973,600 $ 10,370,579 $ 4,447,987 $
EXPENDITURES:
Marco Island North Water Plant 2,718,710 - - - 2,718,710
Marco Island South Water Plant 1,736,201 - - - 1,736,201
Marco Island Sewer 2,334,651 - - - 2,334,651
Marco Shores Sewer - - - - -
Collection & Distribution 2,400,454 - - - 2,400,454
Operations Maintenance 1,593,381 - - - 1,593,381
Administration 3,472,287 - - - 3,472,287
Financial Services 948,494 - - - 948,494
Sewer Assessment Funds - - - 90,810
Transfers out - Capital 6,973,600 - - - 6,973,600
Transfers out - Debt 10,370,579 - - 10,370,579
TOTAL OPERATING EXPENDITURES: 32,548,357 - - 90,810 32,639,167
Debt Service: Utility Revenue Bonds (Rate Base)& Impact - 10,370,579 - 10,370,579
TOTAL DEBT EXPENDITURES: - - 10,370,579 - 10,370,579
Capital Projects - - - - -
Renewal & Replacement & Improvement Fund - 3,215,000 - - 3,215,000
Capital Reserve Fund 3,758,600 - - 3,758,600
Contribution to Reserves - - - -
Sewer Assessment Debt 116,723 - - 4,357,177 4,473,900
Transfers out - Debt & Other 62,501 - - - 62,501
TOTAL OTHER EXPENDITURES: 179,224 6,973,600 - 4,357,177 11,510,001
TOTAL CAPITAL RESERVES AND OTHER 179,224 6,973,600 10,370,579 4,357,177 21,880,580

L EXPENDITURES: 32,727,581 $ 6,973,600 $ 10,370,579 $ 4,447,987

Note 1 -Capital Projects are detailed under Water & Sewer CIP Tab.

Note 2 - Operating Debt is detailed under Debt Service Fund Tab.
Note 3 - SAD Capital Projects & SAD debt is detailed under Water & Sewer CIP/SAL

Pg 166



WATER SEWER FUND (400)

FINANCIAL SUMMARY
Fiscal Year 2021-22

Beginning Unassigned Fund Balance - as of Sept. 30, 2020

Projected Revenues FY 2020-21
Projected Expenditures FY 2020-21
Net Increase/(Decrease) in Fund Balance